
LAW OPPlCeS 

ROSE, SUNDSTROM 8r BENTLEY, LLP 

Faeomm L Awzuum, JR 
CHUS H. Bwneu, PA. 
Ro~C.BMNNAN 
E MAwlwr. DPreaomG 
MARTIN S. F ~ M A N ,  PA. 
JOHN J. Fnmo, PA. 
Bamcpr M. Gaubnw 
JOHN R Junws, PA. 
K w  L Knrapa 

www.nbattorneys.com 

Please b p o n d  to the Longwood Office 

August 31,2010 

HAND DEJ.,IVF.RY 

CHRUiruN w. MmcELLl 
Slmzi-4 T. MmDm, P A  

TIIOMAS E M m  
Ciwm H. 0 ' S ~ e w  

wuw E. SUNDS~~OM, rA 
D m  D. ?keMon, PA. 

Joim L WIMTON 

Ro-1 M.C. Rose, (1924-2006) 

A -  
0 AJ 

y P 
0 0 I l l  

7, m- -> 

c-, t c? 
0-i w 3 Ann Cole, Commission Clerk 

Office of Commission Clerk l-x - 
Florida Public Service Commission ;Dco p i 

=E a: ; 2540 Shumard Oak Boulevard - g 0 -1.: 
[...]
treatment facility have been itemized in Tables C and D, respectively. Capital costs associated 
with the construction of tlie water distribution system have been estimated by year of 
development through build out of the service area and are itemized in Table E. Capital costs for 
the wastewater collectioilltrausmission system have been estimated by year through development 
build out and are itemized in Table F. 

5 



SECTION 2 
WATER AND WASTEWATER FLOW PROJECTIONS 

WATER SYSTEM FWW PROJECTIONS 

In order to properly plan and design all of the components required to comprise the CSU water 
system, water demand projections as shown in Table A were itemized on an annual basis 
beginning in year 201 1 through build-out in year 2017. These projections include residential and 
connnercial demands, new home construction demands, and unaccounted losses in the water 
system, all based upon historic Villages demands and domestic water denmd estimates taken 
Itom the “American Water Works Association Manual of Water Supply Practices” for 
municipalities utilizing dual water systems. Water demand projections were based upon 
historical deniands documented within The Villages development. Documentation shows an 
average daily demand of 45.3 gpcd. The average daily demands (ADD) were based upon an 
estimated 86 gallons per singlefanlily dwelling unit per day. Total build-out of the proposed 
CSU Service Area is anticipated to generate an average daily water demand of 1.369 mgd which 
is slightly less than the annual average capacity of 1.479 mgd allocated by the Water Use Permit 
issued by the Southwest Florida Water Management District (SWWMD). 

Historic demands within the Villages developnient indicate that demands on the system are 
affected by seasonal variations in population. The development experiences greater demands 
between the months of December and April. The ratio of maximum daily demand during these 
months to the annual average day water demand is 1.48. The ratio of peak hour demand (PHD) 
to average day demand (ADD) is 3.0. The design capacity for the proposed CSU Water 
Treatment Facility is shown in Exhibit A for a total of 4.32 mgd, based on maxiinum daily 
demands (MDD). 

The water treatment facility (WTF), which consists of Wells No. 1 and No. 2 will begin 
constmction in April 2011 and will be operational by February 2012, prior to the first homes 
coming on line witlGn the CSU Service Area. This facility will have sufficient capacity to 
provide service for the projected water demands throughout the development of the service area 
Construction of the elevated water tank is planned for 2012 and is anticipated to be brought into 
service in February 2013. The elevated water tank will “float” 011 the distribution system and 
will provide additional storage capacity. 

The Equivalent Residential Connection (ERC) for the CSU water system equates to a typical 
detached single-family dwelling unit as constructed within the Development. This definitioii is 
intended to reflect the annual average consumption per detached residential unit without regard 
to actual consumption. One (1) water ERC is hereby established and determined to be equal to a 
flow of one hundred (86) gallons per day (GPD) average annual basis. For all establishments 
other than detached single-family dwelling units, a total ERC value shall be detmmined 88 

follows: 
Total ERC Value - Total Annual Average Dailv Water Damid 

86 OPD 

6 



Note: The Total Annual Average Daily Water Demand sliall be calculated by the project 
engineer by using accepted engineering water demand standards. 

WASTEWATER SYSTEM FLOW PROJECTIONS 

111 order to properly plan and design all of the components required to comprise the CSU 
wastewater system, wastewater demand projections as shown in Table B were itemized on an 
annual basis beginning in year 201 1 through build-out in 2017. Wastewater flow projections 
were based upon historical flows documented withii Tlie Villages developrnent. Documentation 
shows an annual average daily flow (AADF) of45.3 gpcd, peaking factors of 1.25 for rnaxhum 
month average daily flow (MMADF), and 3.0 for peak hour flows (FHF). Therefore the% 
factors have been utilized in establishing the total wastewater flow projections for CSU. Also 
required for the design of the individual components of the NSU wastewater treatment facility 
are loading projections for biochemical oxygen demand (B0D)s and total suspended solids 
(TSS). Documentation from the existing North Sumter Utility servicing The Villages indicates 
average loadings of 500 milligms per liter for BODS and 400 milligams per liter for total 
suspended solids (TSS). 

Total build-out of the proposed CSU Service Area is anticipated to generate wastewater flows of 
1.28 mgd (AADF). The CSU WWTF has been permitted through the Florida Depatment of 
EnVirOnmental Protection (FDEP) with a design capacity of 1.6 MGD (AADF), which is 
adequate to accommodate the anticipated build out flows for the CSU Service Area. Tlie CSU 
Wastewater Treatment Facility will begin consbuction in June 201 1 and will be operational by 
January 20 13. 

An Equivalent Residential Connection (ERC) for the CSU wastewater system equates to a 
typical detached residential dwelling unit as constructed within the Development. This 
defiiition is intended to reflect the m u a l  average wastewater flow per detached residential unit 
without regard to actual flows. One (1) wastewater ERC is hereby established and detennined to 
be equal to a flow of one hundred (86) gallons per day (GPD) average annual basis. For all 
establishments other than detached residential dwelling units, a total ERC value shall be 
detenniiied as follows: 

Total ERC Value = Total Annual Average Dailv Flows 
86 GPD 

Note: The Total Annual Average Daily Wastewater Flows shall be calculated by the project 
engineor by using accepted engineering wastewater flows standards. 

7 



SECTION 3 
PROPOSED WATER AND WASTEWATER SYSTEMS 

WATER DISTRIBUTION SYSTEM 

The major water mains which are proposed to be installed within the CSU service area will be 
sized to provide sufficient pressures at all points in the system during peak hour flows. All water 
mains within the CSU Service Area will be either polyvinyl chloride (PVC) or ductile iron pipe 
(DIP). Figure 5 illustrates the proposed capital water distribution system. 

WATER TREATMENT FACILITY 

The CSU WTF will consist of the following: two 16" water supply wells each equipped with a 
1,500 gpm vertical turbine pump, mechanical building to house the well facilities, 0.50 MG 
ground storage tank, VFD controlled high service pumps, motor control centers, chlorination 
system, forced draft aeration system and odor control facility to remove the anticipated hydrogen 
sulfide contents of the raw water in order to bring it into compliance with FDEP's water 
standards for public drinking water, and auxiliary power to be provided at the well site and water 
treatment facility to provide backup power as required by FDEP. One 0.50 MG elevated storage 
tanlc will also be constructed to provide additional storage capacity. Figure 3 depicts a more 
detailed site footpiint of the proposed WTF. Figure 5 illustrates the proposed locations of the 
water treatment facility and the elevated storage tanks. 

Design criteria were established for the water supply and distribution components of the CSU 
water system and are summarized in Exhibit A. The WTF is planned for a design capacity of 
4.32 ingd and shall be sufficient in size to service 10,775 singlafamily dwelling units and 578 
commercial connections. 

It is anticipated that the CSU water treatment facilities will be contract operated by Operations 
Management Intanational, Inc. of Englewood, CO (OMI). OM1 certified operators slmll perform 
routine daily maintenance and equipment adjustments as requked. In addition, operators shall be 
on call 24 hours per day 7 days per week, the offices shall be manned on-site 20 hours per day 7 
days per week. The lead operator for each shift also canies a pager, which will be Linked to the 
CSU central control panel via a pager alarm software package so that if the operator is away 
from the central control panel he will be automatically notified of the specific alann condition at 
the CSU facilities. Operation and Maintenance Expenses associated with the CSU water system 
have been itmized in Table I. These values have been prepared by OMI, based upon facilities 
of similar size and complexity. 

WASTEWATER COLLECTION SYSTEM 

This section discusses tlw proposed wastewater collection and transmission system within the 
CSU Service Area. Figure 6 shows the location of the major wastewater translnission system 
components including lift stations and force mains. Oravity oollection systems have not been 

I 

8 



shown due to the scale and size of the figure. It is anticipated that the CSU Service Area will be 
served by a total of 28 lift stations to ensure total service area coverage. All l ie  stations will be 
designed with duplex pumps, with each pump capable of pumping peak hour flows for the area 
served. Design criteria have been established for the wastewater collection and transmission 
system and for each of the wastewater treatment facility components in order to adequately 
design all of the components required for the CSU wastewater system. Exhibit B summarizes 
the design criteria used in planning the design for the CSU wastewater collection and 
transmission system. 

WASTEWATER TREATMENT FACILITY 

Construction of the treatment facility will occur in one phase. The WWTF has been desigued 
and pennitted for a capacity of 1.6 mgd based on Annual Average Daily Flow (AADF) which 
shall be adequate to provide seivice for 10,775 single-family dwelling units and 578 commercial 
connections at build out ofthe CSU Service Area. All wastewater breatrnent facility components 
shall meet Class I reliability requirements or equivalent. 

The WWTF process train will consist of the following: 

Headworks with Screening & Odor Control 

Denitrification 

Oxidation Ditch Aeration 

0 Clarification 

Filtration 

0 High Level Disinfection 

Sludge Holding 

Sludge Dewatering 

EMuent Disposal via irrigation of golf courses 

The estimated capital costs for the wastewater treatment components that will be constructed are 
itemized in Table D. 

The W F  will be located within the NSU S a v h  Area adjacant to the NSU WWTF as shown 
on Figure 6. Figure 4 depicts a more dataild site footprint of the proposed WWTF. The 
existing operations and w i i ~ o l  building maintenance building and laboratory located at the NSU 
WWTF will be s l d  with the CSU WWTF. The CSU WWTF will also sham the existing 

9 



effluent holding ponds, effluent pumping station and rapid infiltration basins with the NSU 
WWTF. 

The waste activated sludge generated by the WWTF shall be dewatered utilizing a filter press 
facility with residuals being hauled to an approved land disposal site. Treated effluent will be 
land applied via irrigation to the development's golf courses utilizing the existing North Sumter 
Utility (NSU) effluent pump station and proposed distribution system which shall be constructed, 
operated and maintained by the Sunter Water Conservation Authority (SWCA). 

The anticipated effluent l i ta t ions that have been established by the FDEP operating permit for 
the disposal of effluent via the reuse irrigation system are as follows: 

! Effluent Limitation I 

I ~.- Effluent Parameter .. . ~~ I.__- . .i 

20 mgR. Annual Avg. 

5 mgR. Single Sample 

No Detectable Fecal Coliforms Present (75" 
percentile value) 

~ __ i +____~ __ .. 
~ ... ~~ 

i I . ~ ~ ~ . . ~  ___ ... -A 

1 Biochemical Oxygen Demand (BOD) I Total Suspended ~ ~ _ _  Solids (TSS) ~ .. 

, , FecalColiforms 
1~ __.-___ ~ - - 

Effluent limitations as set by the FDEP operating permit for disposal of the effluent via the Rapid 
Infiltration Basins (RIBS) are as follows: 

__ 
~ 

_ _ _ ~  

---I ! Effluent Limitation 
~ . _ _  ..____- . Effluent Parameter 

! Biochenkal Oxygen Demand (BOD) . ~ . -1~le-.~ i&L Annual ~~ Avg. __ ~ ~ . .  i 
-1 

I Nihates - i 12 mg/L Annual Avg. ... I 

~ 

20 ingn Annual Avg. 
1 

rLt~ coliforms ~~ ~ 1 400 coliform/lM) ml sainple . i  

It is anticipated that the CSU WWTF will be contract operated by OMI, Inc. Certified operators 
shall perfoim routine daily maintenance and equipment adjustments as required by FDEP. In 
addition, an operator shall be on call 24 hours per day 7 days per week, and the office shall be 
manned with ai operator 20 hours per day 7 days per week. A certified operator for each shift 
may also can7 a pager, which will be l i e d  to the CSU central control panel via pager alarm 
software package so that if the operator is away from the central control panel he may be 
automatically notified of the specific alarm condition at the CSU WWTF. Opemtion and 
Maintenance Expenses associated with the CSU wastewater collection and transmission system 
have been itemized in Table J. These values Imve been prepared by OMI, based upon facilities 
of siinilar size and complexity. 

WASTEWATER REUSE FACILITY 

The CSU facility will be designed aud constructed to transfcr treated effluent to  v&ow lined 
10 



lakes located throughout the development. Treated effluent generated by the CSU WWTF shall 
be utilized as a source of irrigation water for all golf comes within the development. The 
wastewater reuse facility consists of the following components: 

Three (3) existing lined holding ponds with a total volume of 4.76 million gallons 
(MG). 
An existing effluent pumping station consisting of four (4) low-pressure turbine 
pumps sufficient to transfer treated effluent to each of the lined holding ponds 
thToughout the development. 
Reuse force mains shall be constructed h m  the VWCA effluent punp station to the 
various lined lakes within the development. Each of the receiving lakes shall be sized 
to meet the minimum wet weather storage requirements of the FDEP. It should be 
noted that the reuse force mains will be constructed, operated and maintained by the 
SWCA. 

The effluent holding ponds at the NSU WWTF are owned by NSU, which were permitted by the 
FDEP under peimit number FLA281581. It is anticipated that effluent discharge from the CSU 
WWTF to the existing holding ponds will be accomplished through an agreement with NSU. 
The existing effluent pump station is equipped with four constant speed pumps, each capable of 
pumping 1,700 gpm for a total pumping capacity of 9.79 MGD. 

Dishbution of treated effluent is accomplished though a pressurized system to each of the golf 
course storage ponds. Flow control is via a telemetry system, with the discharge line into each 
lake controlled via an automatically actuated valve, also equipped with a flow meter. This 
allows the operator to distribute reuse water to each golf course as needed. 

Based upon Ihe project hydrogeologist’s water balance study for the development, it is 
anticipated that the wastewater reuse to be generated by the CSU WWTF facility will satisfy less 
than 100% of the total project’s golf course irrigation demands at build-out. Therefore, 
wastewater reuse shall be utilized only for irrigation of the Development’s golf courses. 

Effluent that does not comply with public access r a s e  standards is diverted to one of tluee 
existing Rapid Infiltration Basins (RIBs) cumently owned and operated by the NSU, wbich were 
permitted by the FDEP under pennit number FLA281581. Effluent to the RIBs must, at a 
minimwq satisfy seconday treatment stmidards with basic disinfection. The ihree RIBS have an 
effective surface area of 16.1 acres and a storage capacity of 4.88 million gallons. These RIBs 
have been sized by the project’s hydrogeologist to accommodate the anticipated build out flows 
of both the NSU and the CSU service areas. 

11 



SECTION 4 
SYSTEM PERMITTING 